
page 1 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

CAPELLA
WORK MACHINE ENCLOSED STYLE

Search with Ctrl-F (PC) or Command-F (Mac) to quickly find what you’re looking for.



page 2 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

Contents

1 Chassis (Work Machine Enclosed Style) 3

2 Front Suspension 4

3 Rear Suspension 5

4 Steering Wheel Assembly 6

5 Brake Pedal Assembly 7-8

6 Tire Assembly 9

7 Floor Assembly 10

8 Front Bumper 11

9 Door Assembly 12-13

10 Rear View Mirror 14

11 Seat Belts 15

12 Front Body 16

13 Seat Cushion 17

14 Front Fence Assembly 18

15 POD Seat Panel 19

16 Defroster Mounting Plate 20

17 Battery Holder 21

18 Water Tank 22

19 Side Reflectors 23

20 Electrical Parts 24

21 Controller 25-26

22 Electrical Wiring 27-28

23 Horn Device and Installation Accessories 29-30

24 Instrument Cluster 31-32

25 10" Digital Assembly 33



page 3 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

1 Chassis

Item No. STAR EV Part No. Description MPN Qty

1 Chassis 2207400437010 1

1



page 4 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

2 

Item No. STAR EV Part No. Description MPN Qty

1 Swing arm and installation accessories 2905401003000 1

1-1 2SC711 Upper Control Arm (Passenger side) 3102012032 1

1-2 2SC710 Upper Control Arm (Driver side) 3102012033 1

1-3 2SC731 M10 * 90  / 10.9  BOLT for Camber Plate 2200100071000 4

1-4 3HD140 M10 washer, Zinc plated 2200700027000 4

1-5 3HD156 M10, Nylon lock nut,  zinc plated 2200401010000 4

1-6 2SC713 Lower Control arm  (Passenger side) 3102013870 1

1-7 2SC712 Lower Control arm (Driver side) 3102013874 1

1-8 3HD016 M10 x  80 Hexagon head bolts  GB/T5782 2200100254000 4

1-9 3HD140 M10 washer, Zinc plated 2200700027000 4

1-10 3HD156 M10, Nylon lock nut,  zinc plated 2200401010000 4

1-11 2SC830 Adjustable Camber Plate Q235B/5.0mm steel, black 
powder coated 

2207301154020 4

1-12 3HD013 M10 x 70 Hex bolt - GB/T5783-2000 2200100060000 4

1-13 3HD120 M10 Hexagon nut - GB/T6170,M10 2200400005000 12

2 Spindle and installation accessories 2905518001000 1

2-1 2SP806 Spindle ONLY-Passenger side 2201802118000 1

2-2 2SP805 Spindle ONLY-Driver side 2201802119000 1

2-3 2SP902 M18 Slotted Hex Nut 2200403019000 2

2-4 2HD201 Clevis Pin 4 x 35 Zinc plated 2200900011000 2

3 Shock absorber and installation accessories 2905403008000 1

3-1 2SC820 Front shock absorber assembly Φ13.5 2205300068A10 2

3-2 M10*50 Outer hexagon bolt GB/T5783 2200100054000 4

3-3 Flat Washer 2200700076000 8

3-4 3HD116 M10, SS Spring Washer 2200701014000 4

3-5 3HD156 M10, Nylon lock nut, zinc plated 2200401010000 4



page 5 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

3 Rear Suspension

Item No. STAR EV Part No. Description MPN Qty

1 Rear End with HYDRAULIC brakes and installation 
accessories 2905404011000 1

1-1 2RE811 Rear End 10.26, 1 with hydraulic brakes assembly 2204400196000 1

1-2 2LF007 U-BOLT for Rear Leaf Spring  (M10 60* 52* 40) 2200104004C00 4

1-3 3HD142 M10 x 1.5, Lock nut, Metal,  zinc plated 2200404004000 8

2 Rear leaf spring assembly and installation accessories 2905405011000 1

2-1 2LF019 Rear leaf spring assembly 2204010066000 2

2-2 2BS750 Nylon BUSHING, black 28 x 22 x 14 for Back rear  
swing frame 2301900004C00 12

2-3 2LF018 Connecting plate 2207301741A00 4

2-4 2LF016 Rib bolt 2200103003010 6

2-5 3HD142 M10 x 1.5, Lock nut, Metal, zinc plated 2200404004000 6

3 2SK800 Rear shock absorber 2205300002C00 2

4 2LN053 Rear Axle Stud (Gold) 8SD906105 for Capella 2200600022000 8

4-1 2LN055 Rear Axle Stud for Capella 4P/4+2 M12*1.25 (HUB BOLT) 2200103139000 8

2-3

3

1-1 1-3

1-2

2-1

2-2

2-4 2-54

4-1



page 6 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

4 Steering Wheel Assembly

 
Item No. STAR EV Part No. Description MPN Qty

1 Steering wheel assembly 2207700001C00 1

2 2SL035 Steering column and installation accessories 2905477003000 1

2-1 Steering column assembly 2205600028A00 1

2-2 2ST156 Steering column Rubber Boot 2301900031000 1

2-3 2ST041 PLASTIC COVER for Steering Column 2301900032000 1

2-4 2ST158 Outer hexagon bolt GB/T5783, M10*40 2200102098000 4

2-5 Flat Washer GB/T97.1 ,M10(20*10.5*2 2500600013000 4

2-6 M10, SS Spring Washer 2200701014000 4

3 3HD116 Lower Steering shaft - Steering column connection 800 
mm

2206000002C00 1

4 2ST280 Steering gear and installation accessories 2905478001000 1

4-1 Steering gear assembly 2207800034A20 1

4-2 2ST515 Outer hexagon bolt GB/T5783, M10*55 2200102201000 3

4-3 All metal hexagon flange lock nut GB/T6187.1,M10*1.5, 2200404060000 3

4-4 Cotter Pin 3 x 40 2200900010000 2

5 2HD212 Lock & key assembly for Steering Column 2905517001000 1

5-1 2ST154 Front lock retainer B 2205001774A00 1

5-2 Head lock 2202000016000 1

5-3 M4*12  Cross slotted pan head screw 2200304067000 4

5-4 M5*16 A2-70 GB/T819.1 Cross slotted countersunk head 
screw

2200302001000 2

 

5-15-3

5-4

5-2

2-42-52-64-3

4-4

4-1

4-4 3
2-2 2-3 1

4-2

2-1



page 7 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

5 Brake Pedal Assembly

Item No. STAR EV Part No. Description MPN Qty

1 Brake pedal mounting accessories 2905408007000 1

1-1 2PD750 Foot Pedal Assembly 2206200244000 1

2AC755 Accelerator - Throttle Box Model WTF-1290465 for  
Capella 4P / 4+2  or SIRIUS 4P / 4+2, Work Machine

2102000036000 1

1-2 M8*25, Hexagon headed bolt GB/T70.1 2200300154000 4

1-3 3HD869 M8 (16*8.4*1.6) Flat Washer, GB/T97.1 2500600012000 8

1-4 M8, All metal insert lock nut GB/,T6184 2200450003000 4

2 Parking device 2900500179000 1

2PD750 2AC755



page 8 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

2-1 2PB811 Handbrake knife 2202800001A10 1

2-2 M8*25 Hexagon headed bolt 2200100467000 2

2-3 3HD869 M8 (16*8.4*1.6) Flat Washer 2500600012000 4

2-4 3HD870 M8 Spring washer 2200701086000 2

2-5 3HD868 M8 Hexagon nut 2200400145000 2

2-6 2CB052 Parking brake main cable 2206901003B00 1

2-7 2CB051 Parking brake rear cable 2206901002B00 1

2-8 2PB122 Extension spring 2201100011A00 1

3 Brake pump mounting accessories 2900500180000 1

3-1 2MC050 Brake master cylinder 2206300005000 1

3-2 2HD203 2200902082000 1

3-3 3HD848 M8 Flat Washers GB/T97.2 8 2200700023000 1

3-4 2HD214 2.5 x 22 Cotter Pin  GB/T91 2.5*22 2200900008000 1

3-5 Oiling bolt  M10*1.0 2200103015000 2

3-6 2MC900 Sealing washer 2200703009000 4

4 2TB025 Oil pot parts 2905519001000 1

4-1 2TB030 Brake liquid tank (Reservoir ) 2303300008000 1

4-2 2TB028 Clamp 2207901008000 4

4-3 2TB024 Oil resistant tubing  DOT3, DOT4 2300500059000 1.5

5 Brake oil pipe assembly 2905520001000 1

5-1 2TB001 Brake hose 2206700034B00 1

5-2 2TB705 Hose assembly L=400, M10*1, M16*1.5 2206700034800 2

5-3 2TB706 Brake oil pipe 1, L=200mmΦ4.76PVF  M10*1 
DG.LSV4.H-03000110

2206700127A00 2

5-4 2TB707 Brake oil pipe 2, L=1050mm Φ4.76PVF  M10*2   
DG.LSV4.H-03000120

2206700128A00 1

5-5 2TB709 After tubing, L=360mm Φ4.76PVF M10*3  
DG.LSV4.H-03000130

2206700129A00 1

5-6 2TB714 Rear axle oil pipe L=200mm Φ4.76PVF M10*4  
DG.LSV4.H-03000140

2206700130A00 1

5-7 2TB715 Brake oil tube4  L=1900mm Φ4.76PVF M10*1 
DG.LSV4.H-03000150

2206700131A00 1

5-8 2TB242 3-way valve 2201706001000 2

5-9 2TB716 Brake oil tube 300 2206700010000 2

6 Hub brake assembly 2902701286000 1

6-1 2BP815 6350 Driver / left front brake assembly 2205500132000 1

6-1-1 2CY350 Brake cylinder (leading) 2204300003000 1

6-1-2 2SH005 Brake shoes 2204500008000 2

6-2 2BP816 6350 Passenger right front brake assembly 2205500134000 1

6-2-1 2CY351 Brake cylinder (trailing) 2204300004000 1

6-2-2 2SH005 Brake shoes 2204500008000 2

6-3 2DR015 Front Drum with hub 2205201014000 2

6-4 Outer hexagon bolt 2200102128000 8

6-5 3HD870 Spring washer 2200701086000 8

6-6 3HD869 Flat Washer 2500600012000 8

6-6 Flat pad 2500600012000 8



page 9 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

6 Tire Assembly and Mounting Accessories 

Item No. STAR EV Part No. Description MPN Qty

1 Tire assembly 2301400263000 1

2TR267 Journey 195/50B10 8 ply tire 2301400293000 4

4 Tire  20*9.00-12  12*7, E-Mark, E4-54R-0015752, CST 2301400262000 4

4 Rim 12*7, ET:-15,H/PCD:4-101.6, CB:71, 20*9-12 2205100193000 4

4 Valve stem 2205900005000 4

16 Tire nut M12*1.25 2200406003000 16

4 2LN050 Anti-dust cover 86.5-70 2209000006000 4



page 10 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

7 Floor Assembly
 

Item No. STAR EV Part No. Description MPN Qty

1-1 Iron floor and installation accessories 2905488009000 1

1-1-1 2BD802 Bottom floor (Firewall) 495*1100 2207301886000 1

1-1-2 2BD803 Front Iron Floor (Firewall) 495*1100 2207301887000 1

1-1-3 3HD601 Cross slotted countersunk head self drilling tapping 
screw ST4.2×25 GB/T15856.2 2200300068000 10

1-1-4 2BD715 FOAM (4 meters) padding around the top of  
the rear body 2302605041000 6

1-2 Rubber floor assembly 2905457007000 1

1-2-1 2FM278 Rubber Floor mat  1140mm 2302600108000 1.2

1-2-2 3HD601 Cross slotted countersunk head self drilling  
tapping screw 2200300068000 10

1-1-3

1-1-4

1-2-1

1-1-2
1-1-1



page 11 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

8 Front Bumper

Item No. STAR EV Part No. Description MPN Qty

2-1 Front bumper and installation accessories 2905454008000 1

2-1-1 2BU800 Front bumper 2206400035A10 1

2-1-2 Hexagon headed bolt, M8*20, 8.8  300 GB/T5783 2200102128000 3

2-1-3 3HD869 Flat Washer, M8 (16*8.4*1.6), GB/T97.1 2500600012000 3

2-1-4 3HD870 Spring washer, 8.1 300 GB/T93, 2200701086000 3

2-2 2BU804 Front bumper adjustment kit 2902700295000 1

2-2-1 2BU807 Front bumper adjustment lugs 2208605076A00 2

2-2-2 2BU806 Front bumper up and down adjustment lugs 2208605077A00 2

2-2-3 2BU805 Front bumper mount 2208100224A20 1

2-2-4 Hexagon head bolts M8*45, 8.8, 300 GB/T5783 2200102199000 2

2-2-5 3HD869 Flat Washer M8 (16*8.4*1.6) 300, GB/T97.1 2500600012000 2

2-2-6 3HD870 M8 Spring washer: GB/T93,8.1, 2200701086000 2

 

2-1-2

2-1-3

2-1-4

2-2-2

2-2-1

2-1-1



page 12 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

9 Door Assembly

Item No. STAR EV Part No. Description MPN Qty

3-1 2DO800 Door assembly of cab 2902701220A00 1

3-2 2DO801 Driver side door frame 2207202264000 1

3-3 2DO802 Passenger side door frame 2207202265000 1

3-4 2DO803 Door opening and closing angle limit strip 2501306012A10 4

3-5 2DO804 Hexagon headed bolt GB/T5783, M6*60, A2-70 2200102161000 4

3-6 3HD861 M6 washer GB/T97.1, M6(12*6.4*1.6), A200 2500600017000 16

3-7 2WS476 M6, A2-70 Hexagon lock nut with non-metallic  
insert stainless steel  

2200401054000 16

3-8 2DO805 Door rubber sealing strip 2302605191A00 10

3-9 2MR810 Mirror-DRIVER Side for CLOSED WORKMACHINE 3108064770 1

3-9-1 2MR811 Mirror-PASSENGER Side for CLOSED WORKMACHINE 3108064771 1

3-10 2DO815 Door lock 2202000069000 2

3-11 2DO816 Bolt fixing plate 2207301039A00 2

3-12 2DO806 Interior trim panel 1 2300400414A00 1

3-13 2DO807 Interior trim panel 2 2300400415010 1

3-14 Cross slotted pan head tapping screw GB/T84, 
ST4.2*13, A2-70

2200500245000 20

3-15 2DO808 Blank holder strip 2302605249000 1

3-16 2DO809 Rear fixing plate of cab frame 2207301744A00 2

3-17 Glass components 2902701481000 1

3-17-1 2WS800 Front windshield 2400700352A00 1

3-17-2 2WD800 Rear side glass 2400700353A00 2

3-17-3 2WD801 Side door upper glass 2400700354A00 2

3-9 3-9-1



page 13 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

3-17-4 2WD802 Glass under side door 2400700355A00 2

3-17-5 2WD803 Rear windshield 2400700356A00 1

3-17-6 2WD804 Side door movable window 2400700357A00 2

3-17-7 2WD805 Front side glass 2400700358A00 2

3-17-8 Glass glue    8611, 600ml 9604001041000 4 

3-17-9 Glass glue SPU.PU813 310ML/ 9604001060000 4 

 



page 14 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

10 Rear View Mirror

Item No. STAR EV Part No. Description MPN Qty

4-1 2MR815 Rear view mirror with Interior Light Assembly 2207600011000 1 

4-2 2MR816 Mounting Hardware :Countersunk head rivet nuts  
GB/T17880.2 M6 2200407003000 2 

4-1

4-2



page 15 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

11 Seat Belts

 
Item No. STAR EV Part No. Description MPN Qty

5-1 Three point seat belt 2501304005000 2 

5-2 2SB005 Seat belt bushing φ10.1*φ14*6mm 2202100023000 2 

5-3 Hexagon headed bolt, M8*20, 8.8300, GB/T5783 2200102128000 3 

5-4 3HD869 M8 Flat washer :GB/T97.1, M8 (16*8.4*1.6) 2500600012000 6 

5-5 3HD870 M8 Spring washer: GB/T93, 8.1 2200701086000 4 

 

5-1

5-3

5-4

5-1

5-5



page 16 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

12 Front Body

Item No. STAR EV Part No. Description MPN Qty

6-1 Front body and its installation accessories 2905484004000 1

6-1-1 2BO6XX Front body Painted (SPN According to color) 2400200702000 1

6-1-2 3HD118 All aluminum lantern rivet Black 5* 30 2200016998000 10

6-1-3 2BO699 Front grille 2305201001000 1

6-1-4 2WS801 Front windshield lower cover 2300806294A00 1

6-2 2WS802 A-pillar rubber plug 2301906106000 1

6-3 Dashboard components 2905442012000 1

6-3-1 2DB041 Dashboard 2301600024A10 1

6-3-2 2CP800 Cup holder 2305101001000 1

6-3-3 2CP801 Middle-Decorative Trim 2300400462A00 1

6-3-4 2DB718 Access panel for Driver side roof support bracket 2207301155A00 1

6-3-5 2DB719 Access panel for Passenger side roof support bracket 2207301156A00 1

6-3-6 2CP802 Driver Side- Decorative TRIM for Cup holder  
on dashboard 2300400463A00 1

6-3-7 2CP803 Passenger Side- Decorative TRIM for Cup holder  
on dashboard 2300400464A00 1

6-3-8 3HD604 2 x 8mm Cross recessed pan head tapping screw: 
GB/T845,ST2.2*8mm 2200500078000 6

6-3-9 3HD603 9 x 14mm Cross recessed pan head tapping screw:  
GB/T845,ST2.9*14mm 2200500093000 2

 



page 17 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

13 Seat Cushion

Item No. STAR EV Part No. Description MPN Qty

7-1 2CS851 Bottom seat cushion 1030*440*100 DG.LSV4.H-28000010 2501500205A00 1

7-2 2SW201 Power off switch assembly 2902100047000 1

7-3 2PS850 Cushion cover 2300400230A00 1

7-4 2HG040 Hinge 2202200001000 2

7-5 3HD892 M8 x 25 Cross recessed pan head tapping screw  
GB/T845 ST4.8*25 F-H A2-70

2200500005000 6

7-6 2RP450 Open end blind rivets with flat round head 
GB/T12618, 5*20 A2-70

2201000001000 6

7-7 2CS852 Backrest holder 2207201324A00 2

7-8 Hexagon socket flat round head screw GB 
T70.2,M8*45,A2-70

2200301021000 4 

7-9 3HD818 M8 Spring washer 2200701012000 4

7-10 3HD814 M8 Flat washer 2200700021000 4

7-11 2CS850 Backrest assembly 910 x 254 x 80mm 2903200026000 1

 

7-7
7-97-10

7-8
7-67-57-4

7-3

7-11
7-27-1



page 18 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

14 Front Fence Assembly

Item No. STAR EV Part No. Description MPN Qty

8-1 2UT820 Front fence assembly 2209602192A00 1

8-2 2UT821 Side rail assembly 2209602193A00 2

8-3 2UT822 Rear fence assembly 2209602194A00 1

8-4 2UT823 Rear door hinge 2202400015000 6

8-5 Hexagon socket flat round head screw GB/T 70.2, M6*30, 
A2-70, 300 2200301222000 36

8-6 3HD861 Flat washer GB/T97.1, M6(12*6.4*1.6) A200, 300 2500600017000 36

8-7 Cap nut GB/T923,M6, A2-70, 300 2200402018000 36

8-8 2UT824 Breast board buckle 2202001004000 4

8-9 2UT825 Handle connecting ear 2208607029A00 4

8-10 3HD117 Open end blind rivets with flat round head  
GB/T12618 5*15 A2-70 2201000010000 20

8-11 2UT826 Flat cover plate 2300400314A00 1

8-12 2UT827 Battery cover 2207301743A00 1

8-13 2UT828 Hidden handle 2201900028000 2

8-14 Cross slotted countersunk head screw GB/T819 M6*30 2200302004000 8

8-15 Flat washer GB/T97.2 6 A200 2200700015000 8

8-16 2WS476 Hexagon lock nut with nonmetal insert GB/T889.1  
M6 A2-70 2200401001000 8

8-17 3HD117 Open end blind rivets with flat round head GB/T12618 
5*15 A2-70 2201000010000 20

 



page 19 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

15 POD Seat Panel
 

Item No. STAR EV Part No. Description MPN Qty

9-1 2PS851 POD seat front panel 2209602182A00 1

9-2 2PS852 POD seat upper panel 2207301742A00 1

9-3 2PS853 POD seat side panel 2209602183A00 2

9-4 2BD840 Side panel assembly 2209602185A00 2

9-5 2BD841 Rear panel assembly 2209602184A00 1

9-6 2BD842 Wrap angle 2206100071000 4

9-7 2FN809 Rear wheel eyebrow 2302900012A00 2

9-8 2AS052 License plate 2207202047A00 1

9-9 3HD629 M6 A200 SS Flat washer 2200700015000 4

9-10 Cross slotted pan head screw GB/T818 M6*30 A2-70 2200304010000 2

9-11 2WS476 M6, A2-70 Hexagon lock nut with non-metallic insert 
stainless steel

2200401001000 2

9-12 2FN801 Passenger side fender well 2302305105A00 1

9-13 2FN800 Driver side fender well 2302305106A00 1

9-14 2RP790 Side guard 2203800084A00 2

9-15 3HD117 Open end blind rivets with flat round head GB/T12618 
5*15 A2-70

2201000010000 40

9-16 Split type large brim core pulling rivet  GB12618  
5*16, 0.16

2201000003000 12

9-17 3HD117 Open end blind rivets with flat round head GB/T12618 
5*15 A2-70

2201000011000 4



page 20 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

16 Defroster Mounting Plate

Item No. STAR EV Part No. Description MPN Qty

10-1 2HE020 Defroster mounting plate 2207301805A00 1

10-2 Hexagon headed bolt GB/T5783 M6*35 2200100024000 3

10-3 3HD847 Spring washer GB/T5783 M6*35 2200701010000 3

10-4 2WS475 Flat washer 2200700017000 6

10-5 2WS476 Hexagon lock nut with nonmetal insert GB/T889.1  
M6 A2-70 2200401001000 3

10-6 Cross slotted pan head tapping screw GB/T845 ST4.8*16 2200500018000 4



page 21 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

17 Battery Holder

Item No. STAR EV Part No. Description MPN Qty

11-1 2BT059 Battery Tie down M8 x 215 "straight" 2200103016010 1

11-2 3HD868 M8 Hexagon nut: GB/T6170, M8 2200400145000 12

11-3 2BT036 Battery Impact Block- SMALL 2207300286B10 6

11-4 3HD869 M8 Flat washer: GB/T97.1,M8(16*8.4*1.6) 2500600012000 6

11-5 3HD870 M8 Spring washer: GB/T93,8.1, 2200701086000 6

 

11-2

11-5

11-4

11-3

11-1



page 22 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

18 Water Tank

Item No. STAR EV Part No. Description MPN Qty

12-1 2WP002 Kettle assembly 2303300014000 1

12-2 Hexagon headed bolt GB/T5783 M8*35 2200100139000 2

12-3 All metal hexagon flange lock nut GB/T6187.1 M8 2200404005000 2

12-4 2WP003 Corrugated pipe 1307001007000 2.8

 

12-1
13-1 13-1 13-1



page 23 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

19 Side Reflectors

Item No. STAR EV Part No. Description MPN Qty

13-1 2LT792 Side reflector (Amber) 2101000010000 2

13-2 2LT793 Rear reflector 2200019099000 2

 

13-2 13-1



page 24 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

20 Electrical Parts

Item No. STAR EV Part No. Description MPN Qty

1 Battery unit and installation accessories 2905430055000 1

1-1 Selection of battery and charger components 2905430048000 1

1-1-1 Battery and charger configuration 1 2905466055000 1

1-1-1-1 Maintenance free battery 2100101242000 6

1-1-1-2 Charger 2101100215000 1

1-1-2 Battery and charger configuration 2 2905466056000 1

1-1-2-1 Maintenance free battery 2100101247000 6

1-1-2-2 Charger 2101100215000 1

1-1-3 Battery and charger configuration 3 2905466057000 1

1-1-3-1 2BA230 Maintenance free battery 2100101094000 6

1-1-3-2 Charger CH4300,48V18A,AC85-265V. 0.5 2101100215000 1

1-2 2BT402 Terminal protection cap 2301902002000 12

1-3 2BT404 Terminal protection cap 2301902001000 12

1-4 Battery mounting accessories 2904200070000 1

1-4-1 2BT060 Press plate bolt 2200103016C10 2

1-4-2 3HD868 M8 Hexagon nut 2200400145000 12

1-4-3 2BT036 Battery pressure plate 2207300286B10 6

1-4-4 3HD869 M8 Flat washer 2500600012000 6

1-4-5 3HD870 M8 Spring washer 2200701086000 6

2 Motor unit 2905431008000 1

2-1 2MO701 Alternating current dynamo 2101903035000 1

2-2 Outer hexagon bolt GB/T5783, M6*25, A2-70, 300 2200102173000 3

2-3 3HD862 Spring washer GB/T93,6.1, A200, 300 2200701091000 3

2-4 3HD861 Flat washer GB/T97.1, M6, (12*6.4*1.6), A200, 300 2500600017000 3



page 25 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

21 Controller

Item No. STAR EV Part No. Description MPN Qty

3 Controller and installation accessories 2905467012000 1

3-1 Controller assembly 2901501002000 1

3-1-1 2CN715 AC Controller: CURTIS  1236E 48V 450A 2101701014000 1

3-1-2 2SO090 DC Contractor: SW180-108, Curtis 2102300015000 1

3-1-3 2FU121 Fuse holder: RT14-20 2303400009000 2

3-1-4 2FU150 Fuse: RT14-20/10 2102601003000 1

3-1-5 2FU404 Main Fuse Base / Holder & Fuse 400A 2102603005000 1

3-1-6 2FU170 400A Fuse (Controller) 2102601010000 1

3-2 3HD858 M8 x 16 Hexagon headed bolt : GB/T5783 M8*16 2200100089000 4

3-3 Spring washer 1205002014000 4

3-4 3HD848 M8 Flat Washers GB/T97.2 8 2200700023000 4

3-5 2CN909 Controller guard 2209000042000 1

3-6 3HD888 M5 x 15 Cross recessed pan head screw GB818-85 M5*15 1205211014000 4

4 Switch and installation accessories 2905450017000 1

4-1 2SW429 Gear switch: Drive /Neutral /  Reverse 2101400180000 1

4-2 2SW296 Ignition Switch 2101500051000 1

4-3 2SW297 Headlight switch 2101400213000 1

4-4 2SW298 Danger alarm switch 2101400187000 1

4-5 2SW299 Sprinkler switch 2101400214000 1



page 26 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

4-6 2DC808 Instrument switch fixing plate 2207301170A30 1

4-7 3HD889 M6 x 16 Cross recessed pan head screw GB/T973 M6*16 2200500020000 4

 



page 27 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

22 Electrical Wiring

Item No. STAR EV Part No. Description MPN Qty

5 Electrical wiring harness device 2905435087000 1

5-1 2BT138 Battery cable 2100403552A00 1

5-2 2BT159 Positive and negative power lines of controller 2901701224A00 1

5-3 2BT150 Motor connecting line 2901706153A00 1

5-4 2WH975 Power control circuit harness 2901705382A00 1

5-5 2WH976 Lighting harness 2901704182A00 1

6 Charging base device and installation accessories 2905440028000 1

6-1 Connecting line of charging base 2901704173A00 1

6-1-1 Charging socket 2100600051000 1

6-2 3HD887 M6 x 20 Cross recessed pan head screw GB/T973 A2-70 2200305003000 4

6-3 3HD614 M6, 304SS Flat washer for SIRIUS **2200700088000 2200700088000 4

6-4 2WS476 M6, A2-70 Hexagon lock nut with non-metallic  
insert stainless steel 2200401001000 4

7 Charger input line assembly 2902701002A00 1

7-1 Charging plug 2100601019000 1

7-2 Charger input line 2100401022000 1

7-2-1 Charger input line 2100401010000 1

7-2-2 Charger input line 2100401011000 1

7-2-3 Charger input line 2100401008000 1

7-2-4 Charger input line 2100401009000 1



page 28 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

8 DC converter and installation accessories 2905436002000 1

8-1 2CV155 DC converter IP DCNI-1236A, 36-48V12V30A  2101800038000 1

8-2 Cross slotted pan head screw GB/T818, M5*15, A2-70 2200304208000 4

8-3 Hexagon lock nut with nonmetal insert GB/T889,  
M5, A2-70 2200401055000 4

8-4 Flat washer GB/T97.1, M5(10*5.3*1), A200 2500600016000 4

9 Lighting device and installation accessories 2905437003000 1

9-1 2LT746 Headlamp assembly - Passenger Side 2100700259010 1

9-2 2LT745 Headlamp assembly - Driver Side 2100700258010 1

9-3 Outer hexagon bolt GB/T5783, M6*15, 4.8  2200102246000 4

9-4 3HD882 M6 Large washer  GB/T96, M6 (18*6.4*1.6 2200704005000 4

9-5 3HD891 M6 Clip Nut 2200406019000 4

9-6 Cross slotted pan head tapping screw GB/T845, 
ST4.8*25, A2-70, 300 2200500233000 2

9-7 Flat washer GB/T97.1, M5 (10*5.3*1), A200 2301908145000 2

9-8 2LT760 Tail lamp assembly - Driver or Passenger 2100700217000 2

9-9 Flat washer GB/T97.1, M5 (10*5.3*1), A200 2301908145000 4

9-10 Cross slotted pan head tapping screw GB/T845, 
ST4.8*20, A2-70 2200500173000 4

10 2SW391 Combined switch gear 2905439012000 1

10-1 Combination switch 2101400205000 1

10-2 Cross slotted round head screw 2200305026000 2

10-3 3HD861 M6 washer GB/T97.1, M6 (12*6.4*1.6), A200 2500600017000 2

10-4 M6, A2-70 Hexagon lock nut with non-metallic  
insert stainless steel  2200401054000 2

 



page 29 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

23 Horn Device and Installation Accessories

Item No. STAR EV Part No. Description MPN Qty

11 Horn device and installation accessories 2905460004000 1

11-1 2SW210 Electric horn 2101600001000 1

11-2 3HD895 M5* 20 External hexagon rear end self drilling screw 2200307005000 1

11-3 2SW152 Backup beeper / buzzer with terminal wires 2902400002C00 1

12 2RL061 Flasher device and installation accessories 2905470002000 1

12-1 Flasher 2101603014000 1

12-2 3HD895 M5*20 External hexagon rear end self drilling screw 2200307005000 1

13 Wiper mounting assembly 2902701606000 1

13-1 Wiper assembly 2902700020000 1

13-1-1 2WP060 Wiper motor ZD1331, 12V30W, DN.4.6-14001007 2101902080000 1

13-1-2 2WP021 Arm wiper assembly L=460 2303600001000 1

13-1-3 2WP062 Wiper cover 2300806017000 1

13-1-4 2WP062 Wiper lower cover 2300806018000 1

13-1-5 3HD629 M6 A200 SS Flat washer 2200700015000 1

13-1-6 2WS476 M6, A2-70 Hexagon lock nut with non-metallic insert 
stainless steel 2200401001000 1

13-1-7 All metal hexagon flange lock nut GB/T6187.1 M6 2200404001000 2

13-1-8 Cross slotted pan head tapping screw GB/
T845,ST2.9*13,A2-70 2200500008000 2

13-2 2WH977 Wiper wire harness 2901708011A00 1



page 30 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

14 2LT052 License plate lamp and installation components 2901800226000 1

14-1 License plate lamp V50R-E9-001328 2200011617000 1

14-2 License plate lamp wiring harness DG.LSV2.2-14000011 2901710013A00 1

 



page 31 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

24 Instrument Cluster

Item No. STAR EV Part No. Description MPN Qty

15 Instrument cluster 2902000012000 1

15-1 2MT274 Combination instrument SCY16-30A, 48V 2100200108000 1

15-2 Cap nut GB/T923,M5, A2-70 2200402017000 3

15-3 Flat washer GB/T97.1, M5(10*5.3*1), A200 2500600016000 3

15-4 Spring washer GB/T93,5.1, A200 2200701090000 3

15-5 2MT278 Mounting plate 2207301153000 1

15-6 Cross slotted pan head screw GB/T97.1, M6 
(12*6.4*1.6) 2200304209000 2

15-7 3HD861 Flat washer GB/T97.1, M6, (12*6.4*1.6) 2500600017000 2

15-8 M6, A2-70 Hexagon lock nut with non-metallic insert 
stainless steel  2200401054000 2

16 Parking brake switch and installation accessories 2902100053000 1

16-1 Micro Switch holder 2207200188B00 1

16-2 2SW552 The micro switch 250VAC/15A 2101400001000 1

16-3 Cross slotted pan head screw GB/T818 M3*16 A2-70 2200304025000 2

16-4 Common nut (hexagon) GB/T6170,M3 1204901014000 2

16-5 Flat washer GB/T848, 3 1205001021000 2

16-6 Spring washer GB/T93,3 2200701002000 2

17 2SW611 Brake light switch  1mm DC12V10A 2101400002000 1

18 Emergency stop switch device and installation  
accessories 2902701345000 1



page 32 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

18-1 2SW190 Emergency stop switch 2101400031000 1

18-2 Cross slotted round head screw GB/t973 m5*16 2200305001000 2

19 Annex to EEC certification instructions DG-LSV 2-2 (EEC) 2902701545000 1

19-1 2RL051 Relay 2102602034000 3

19-2 2SW292 Indicator light 2100700024000 1

19-3 2SW293 Indication label 2500900926A00 1

19-4 2SW280 Led indicator 2100700311000 1

19-5 2SW281 Indication label 2500900927A00 1

19-6 2SW153 Buzzer 2101602004000 1

20 2HE021 Defroster assembly 2100501007000 1

21 2RD600 DVD and installation accessories 2100300039000

21-1 2RD601 DVD player components 2100300007B00 1

21-2 2RD601 DVD player 2100300022000 1

21-3 2RD603 Antenna 2100304005000 1

21-4 2RD604 Speaker 2100301002000 2

21-5 2RD605 Speaker cable 2901711098000 1

21-6 2RD606 CD player mounting bracket 2207200683C00 1

21-7 2RD607 Bluetooth player fixing cover 2300800127A10 1



page 33 of 33  |  Star Electric Vehicles Capella WM Enclosed Style Parts Manual  |  © 2025 STAR Corporation | 071825

25 10" Digital Display

Item No. STAR EV Part No. Description MPN Qty

29 N/A Capella 10 inch display assembly DG-C2-8G,10 2103014663 1

29-1 2MT297 Capella 10 inch display 48v CAN 3207015501 1

29-2 2MT299 Display cover body DG.C2.8G-17000010,S7, ABS 3401010386 1

29-3 2MT300 Display cover DG.C2.8G-17000011,S7, ABS 3401010387 1

29-4 2MT301 Connecting cable DG.C2.8G-14000010, S1 3205026662 1

29-5 2MT302 Display mounting plate DG.C2.8G-17000012, S1,  
GB/T708 2.0T 3304017748 1

29-6 2HD295 Coarse teeth full thread hexagon head bolt GB/
T5783-M6×15 2200102246000 5

29-7 2HD296 Large washer GB/T 96.1-6,A2 2200700017000 5

29-8 2HD297 Cross recess pan head screw GB/T 818-M5×20, 
A2-70, 300 2200304199000 4

29-9 2MT303 Rubber mat MC12-4.0001-0700, A0, φ10*2mm, ROHS 1304202011A00 4

29-10 2MT304 Display support plate DG.C2.8G-10000110, S0, 
Q2353mm 3301022504 1

29-11 2HD298 Hex socket flat round head screw GB/T70.2-M6×16,8.8 2200301177000 4

29-12 2HD299 Flat washer GB/T97.1-6 2200700104000 4


